JONWAY 125 LONG GY6 ENGINE PARTS CATALOGUE

1 RERSRRS | Model  [JONWAY 150 LONG GY6 ENGINE [ &t
Draft 1 [VENTILATION SYSTEM [ PartNo.  [YYGYLI1500100 [Total

INO. Part NO. Chinese Name Description QTY Unit price
1 YYGYLI1250101 X5 4 Far 1
2 GB/T5789-M6x25 22 BIEM6-25 Tl nge BU't, M6x25 4
3 YYGYL1250102 RSk Ijlip, Overl ¢ v Tube A 1
4 YYGYLI1250103 LShE d 1
5 YYGYLI1250104 K R 2R IR T B = 1
6 YYGYLI1250105 TSRE 1
7 YYGYLI1250106 Sk K2 B 1
8 (GB/T9456-ST4.8x16 + FHMRAE L B RIRETSTA.816 Hex Screw, Tay =g ST4.87 1€ N\ 4
9 YYGYL1250107 X 5= Cover, Fan £/ N\ 1
10 YYGYLI1250108 NS Observing Hole Cap 1
11 YYGYLI250109 it a S E Duct, Carburetor Cooling / WV - 1
12 YYGYL1250110 EEERCES Clip, Start Motor Cable 1




EP [=EsLz [ Model  JJONWAY 150 LONG GY6 ENGINE st
Draft 2 [CYLINDER HEAD COVER COMP [ PartNo.  [YYGYLI1250200 [Total
~5

NO. Part NO. Chinese Narr ; __ / Description QTY Unit price
1 YYGYL1250201 SELLE Cover, Cylinder Head 1
2 YYGYL1250202 B S EARE & Y, Paper Gasket, Breather Plate 1
3 Y YGYL1250203 BSEAR Browuic: Plate 1
4 VYGYL1250204 SEAEREHE G sket, C_liader Head Cover 1
5 GB/T845-ST3.5x10 B BIRETST3.5%10 Tscrew, Ta >i 1g ST3.5%10 4
6 YYGYL1250205 ey “\oint, Breutrer by 1
7 YYGYL1250206 ESE |Ceadier % ube 1
8 YYGYL1250207 ESE % [Clip, Brea o r_T_ 2




3 (R sk [ Model  [JONWAY 150 LONG GY6 ENGINE [reEit

Draft 3 |CYLINDER HEAD COMP | PartNo.  [YYGYL1250300 [Total

12

Part NO. Chinese Nam= Description QTY Unit price

1 YYGYL1250301 =L J 7/ Cylinder Head 1
2 YYGYL1250302 =] K N Valve, In. 1
3 YYGYL1250303 EEaN Velve. g 1
4 YYGYL1250304 SIhE i Seal, via ve Stem 2
5 YYGYLI1250305 B (REE ) _"'Nasher, Vi I ¢ Spring 2
6 YYGYLI1250306 L ES | el N\ 2
7 YYGYL1250307 S5EE Sorng. Valve C 2
3 YYGYL1250308 RiBE (SE%) Retainer, Y a ve Syrivg 2
9 YYGYLI1250309 BE (RI%% ) Cotter, val e _ IS 2
10 YYGYLI1250310 S 0 XK B AEM6%63 Bolt, In. Valve Siuu M6x62 2
11 YYGYLI1250311 = O L BAEM6x32 Bolt, Ex. Valve Stud M6 3~ 7\ 2
12 YYGYLI250312 NLE Spark Plug v ) ]
13 YYGYLI250313 A B p10xg8x16 Pin, Dowel ¢10xg8x16 R 6
14 YYGYL1250314 MEH Camshaft — 1177 N\ 1
15 YYGYLI1250315 2B B A Rocker Arm Assy | { 10) 1
16 YYGYLI250316 nesaRLLoE s Yo Over Breather Cam Spring Plate \ J/Il] / 1
17 YYGYL1250317 RS Valve Rocker Arm (] 7 _l 2
18 'YYGYL1250318 [ SR B4 Pin, In. Rocker Arm 1
19 |YYGYLI250319 RETE Pin, In. Rocker Arm |/
20 YYGYL1250320 b ) Holder, Rocker Arm /! 1
21 GB/T95-¢8 EEEI Plain Washer, 8 v 4
22 GB/T6177.1-M8 EENG [Nut, M3 4
23 GB/T5789-M6x100 % 342 M6= 100 Flange Bolt, M6x100 2
24 YYGYLI1250321 SELSKRE S Steel Gasket, Cylinder Head 1
25 GB/T5789-M6x22 2RI M6x22 Flange Bolt, M6x22 1
26 YYGYL1250322 ST Guider, Cam Timing Chain 1
27 YYGYL1250323 Vingt=1 Intake Pipe 1
28 YYGYL1250324 Exid Fixing Ring, Intake Pipe 1
29 GB/T6177.1-M6 EZ B HMO Flange Nut, M6 2
30 YYGYL1250325 HAER Gasket, Intake Pipe 1
31 YYGYL1250326 PR AR Insulator, Carburetor 1




B4 (R [ Model  JJONWAY 150 LONG GY6 ENGINE st

Draft 4 [CYLINDER COMP [ PartNo. [YYGYL1250400 [Total

Part NO. Chinese Narr ; / Description QTY Unit price
1 YYGYLI1250401 1 850 10%p8x16 Pin, Dowel 9109816 2
2 YYGYL1250402 SRR Y —__|Paper Gasket, Cylinder 1
3 Y YGYLI1250403 SH e 1
4 YYGYL1250404 EEEES " Gasket, Al sting 1
5 YYGYL1250405 ek Adjusting /.s 5y, Cam Timing Chain 1
(GB/T5789-M6x22 %2 R M6x22 \lange Brit_Mox2z 2
YYGYLI1250406 KK IRIEMOx12 [oon, me12 1




ER 62 [ Model  JJONWAY 150 LONG GY6 ENGINE [t
Draft 5 [RIGHT COVER COMP [ PartNo. [YYGYLI1250500 [Total

NO. Part NO. Chinese Narr ; | Description QTY Unit price
1 YYGYLI1250501 A5 Cover, R. Crankcase 1
2 GB3452.1-919 HERZEHBE19 Seal O-Ring, Oil Level Gauge, ¢19 1
3 YYGYL1250502 AR Ol Lovel Gauge 1
4 YYGYL1250503 FG] " i Filte; creen 1
5 YYGYLI1250504 8 M5 Ta‘pring, Ol Filter Screen 1
6 YYGYLI250505 e DilFilte: Car, 1
7 YYGYL1250506 % 1 8 xp6x 14 vin. v ol 080 p0x14 2
8 YYGYLI1250507 =k ti] Paper Gesl et, 1" Crankcac= Cover 1
9 GB9877-19.8x30%5 = HhE19.8x30%5 Oil Seal, :9.8x31)>5 N 1
10 GB/T5789-M6x95 R4 M6x95 Bolt, M6x9> TN 4
11 GB/T5789-M6x100 [migM6x100 Bolt, M6x100 / / \ 1
12 GB/T5789-M6x110 [iieMox110 Bolt, M6x110 N ) 2
13 GB/T5789-M6x28 [imremox2s Bolt, M6x28 2




El s [ Model  JJONWAY 150 LONG GY6 ENGINE st

Draft 6 [RIGHT CRANKCASE COMP [ PartNo. [YYGYL1250600 [Total

4
Part NO. Chmer. Tam s Description QTY Unit price
1 YYGYLI1250601 ERk vV / Right Crankcase Assy 1
2 YYGYL1250602 E B osxp6x 14 1 7/ Pin, Dowel ¢8xp6x14 2
3 YYGYL1250603 PREFE N/ Cushion Collar, Engine Mount 1
4 YYGYL1250604 TR L EBAEMG T |Bolnexiss 2
5 GB/T5789-M6x50 2 A MO<50 " 1.ge bol M6%50 2
6 YYGYLI250605 R "["aper Gask 21 Crankcase 1




EE = [ Model  JJONWAY 150 LONG GY6 ENGINE st
Draft 7 [LEFT CRANKCASE COMP [ PartNo.  [YYGYLI1250700 [Total
el
1z
P
_> 31
NO. Part NO. Chinese Narr ; __ / Description QTY Unit price

1 YYGYLI1250701 72 thHh A Left Crankcase 1
2 GB/T276-6301 (R ERHIR6301 V Bearing, 6301 1
3 GB/T276-6002 PR BRI 6002 Be.ing, $002 1
4 GB/T276-6004 (R BR G004 '3 aring, 64 1
5 YYGYL1250702 ML EESR Tt‘iming Ch 1 , Cam 1
6 YYGYL1250703 Rl | ension Siea, Cew. Tizing Chain 1
7 YYGYL1250704 1 D AT IR CoiL erston 1
8 GB9877-27x42x7 PEER7x42x7 OilSeal, 272227~~~ " T 1
9 YYGYLI1250705 BEEFE Cushion Cc'le=. She ¢ . Absort 1
10 YYGYL1250706 BRERE (Cushion Collar, T o 1
11 GB/T5789-M12x16 HUE OB M 12 16 Bolt, Drain Engine Oil, V1716 1
12 |GB/T95S-MI2 Washer, M12 VOIIN)) 1
13 YYGYL1250707 R B R E 8 [Fixing Pin, Brake Shoe 1
14 GB/T6187.1-M8 [Ee 8z 8MS Flange Lock Nut, M8 — 1777 N\ 1
15 YYGYL1250708 LIRS IR M6 Bolt, M6x195 2
16 YYGYL1250709 R EE Gear Box Cover \\ 77717 1 1
17 GB/T276-6204 R IR 6204 Bearing, 6204 (] /7 -l 1
18 GB/T276-6202 SR R 6202 Bearing, 6202 /74 !
19 GB/T276-6203 PR ER B 6203 Bearing, 6203 / l__ 1
20 GB/T95-08 EEERS Washer, ¢8 7/, 2
21 (GB/T5789-M8x12 R HOH, R R MEx12 Flange Bolt, Filling/Draining Gear Oil, M8x12 2
22 YYGYL1250710 ELL B @8 x@p6x14 Pin, Dowel p8*6x14 2
23 YYGYL1250711 R ER B Paper Gasket, Gear Box 1
24 GB9877-20x32x6 5 5 E20x32x6 0il Seal, Gear Box Cap, 20x32x6 1
25 'YYGYLI1250712 EBSE Breather Tube 1
26 GB/T5789-M6x35 S22 IRAEM6X35 Flange Bolt, M6x35 2
27 GB/T5789-M6x25 %22 8R4 M6x25 [Flange Bolt, M6x25 1
28 GB/T5789-M6x32 2L IRAEM6x32 [Flange Bolt, M6x32 1
29 GB/T5789-M6x28 S 2L R4 M6%28 Flange Bolt, M6x28 2
30 (GB9877-19.8x30x5 72 dh Fh A A R 19.8x30%5 Oil Seal, L. Crankcase, 19.8x30x5 1
31 YYGYLI1250713 TE 137 88 @8 xp6% 14 Pin, Dowel g8xp6x14 2




ER =% [ Model  JJONWAY 150 LONG GY6 ENGINE st
Draft 8 [LEFT CRANKCASE COVER | PartNo.  [YYGYLI1250800 [Total
ol
11 ﬁ t?é‘/l 2 5
i é / 2 e
Y %)
NO. Part NO. Chinese Narr ; __ / Description QTY Unit price
1 YYGYLI1250801 [BSSRAR Guide Plate for Breather 1
2 GB/T845-ST3.5x10 B IRETST3.5710 Y Screw, Tapping ST3.5x 10 4
3 Y YGYL1250802 i B p8xp6x14 Piv, o=l 8x (6% 14 2
4 YYGYL1250803 ERERE v -1375k?L LT(_ -ankcase Cover 1
5 YYGYLI1250804 FXHEEER T{etrain Pla e Main Stand 1
6 YYGYL1250805 RIESER \Clip, Brale do /i 1
7 YYGYL1250806 PERE R O, low (15 RS without) 1
3 YYGYL1250807 TRSER Clip, Thro t1 Cat'e ‘15 RS \ iioup) 1
9 Y YGYL1250808 = Left Crankcas> Co 1
10 GB/T5789-M6x40 5% 2 B M6x40 Flange Bolt, Mo / /N 5
11 GB/T5789-M6x65 %2 IBIEM6%65 Flange Bolt, M6x65 1
12 GB/T5789-M6x70 SR IBRM6X70 Flange Bolt, M6x70 TN __ 1
13 GB/T5789-M6x16 2 IRAEM6%16 Flange Bolt, M6x16 1




ER [EZET it [ Model  JJONWAY 150 LONG GY6 ENGINE st
Draft 9 [PISTON, CONNECTING ROD AND CRANKSHAFT COMP | PartNo.  [YYGYLI1250900 [Total
NO. Part NO. | Chinese Narr ; __ / Description QTY Unit price
1 YYGYLI1250901 Hh AT B R Crankshaft & Connecting Rod Comp 1
2 YYGYL1250902 [EERMIE V Steel Ring (1st Ring), Piston 1
3 YYGYL1250903 SEEIRBIR (C>-Uou ning (2st Ring), Piston 1
4 YYGYL1250904 EERE ST ERAS Ol Ring = Piston 1
5 YYGYL1250905 [EE T’iswn 1 1
6 [YYGYL1250906 EERTE \irclip, Paton i 2
7 YYGYL1250907 EEH Ui st 1
8 YYGYL1250908 L EE Semicirel -1y _ 2
10 levt Mode, _ ICNWAY 170 L0115 GY6 ENGINE hEa it
Draft 10 lcvT PartNo. _ WiGYLIZ37000 Total




INO. Part NO. Coirse Name Description QTY Unit price
1 YYGYL1251001 EREG /7 1 [mpeller, Primary Driving System 1
2 YYGYL1251002 EHRAE Ql5x@xsL. (Collar, Primary Driving System, ¢15x¢24x51.5 1
3 YYGYLI1251003 EHRE J 7/ Primary Driving System 1
4 YYGYL1251004 TR Roll Rod, Speed Shift, Primary Driving System 6
5 YYGYLI1251005 B R ARAR _|Craiuon P ubber 3
6 YYGYLI1251006 [EEa Syeed Shit Tray 1
7 GB/T95-912 [Ee12 TWasher, 912 2
8 GB/T6177.1-M12 REM 12 fut,M12 — 1
9 GB/T6187.1-M12 AL BRR/MI2 s 1
10 YYGYLI1251007 3% Subordina ¢ 1
1 YYGYLI1251008 Mz Subordinatc L-iven Cover 1
12 YYGYLI1251009 9% 3h $ii Driven Mainsha:l 1
13 YYGYLI251010 R Center Gear / 7\ 1
14 YYGYL1251011 EE Final Shaft 4 A ) 1
15 YYGYLI251012 BAER Final Gear / T\y~~ 1
16 YYGYL1251013 B Belt, CVT — 1 7ZZ N\ 1

E10W




11 EEEYS [ Model  [JONWAY 150 LONG GY6 ENGINE ST
Draft 11 [STARTER IDLE SHAFT COMP | PartNo. [YYGYLI251100 [Total

INO. Part NO. Chincs‘cﬁ ; : / Description QTY Unit price
1 YYGYL1251101 B 5558 Driven Gear, (Starter Gear) 1
2 YYGYL1251102 R AS £ Starter Idle Gear Assy 1
3 YYGYL1251103 B Pir, Suar Idle Gear 1
4 YYGYL1251104 ES ~ TWasher, S'ater ldle Gear 1
5 YYGYL1251105 |’ﬁ§1$ﬁ$€ t‘taner Idle C zar 1
6 YYGYLI251106 R \riction Sprag_Srexra dle Gear 1
7 YYGYL1251107 R E Mg, Slarter A 1
B YYGYLI251108 LRt Axle, Sta 1
9 YYGYLI251109 I Ep13.8x@18x16 Collar, o158 018> 1/, A 2
10 YYGYL1251110 EE Kick Start Spili= assy 1
11 YYGYLI251111 |Ei)] ER%E Spring, Kick Return / / \ 1
12 GB/T95-p14 BEoel4 Washer, 14 " — 1
13 YYGYL1251112 |Eii]ﬂ-l§]ﬂ£l 1| 1 4R Retrain Plate, Kick Start Spindl- . 1
14 GB/T5789-M6x12 [E2 s Mex12 [Flange Bolt, M6x12 1V \ 1
15 YYGYLI1251113 a3t Kick Start Pedal | 1 1
16 GB/T5789-M6x20 [z smagmex20 [Flange Bolt, M6x20 1

ERRN




B 12 EEER [ Model  JJONWAY 150 LONG GY6 ENGINE st
Draft 12 [oIL PUMP COMP | PartNo.  [YYGYLI251200 [Total
7
4
=
2 @
)
NO. Part NO. Chinese Narr 3__ Description QTY Unit price
1 YYGYLI1251201 e Oil Pump 1
2 NYGYLI1251202 HER S R Y (Cover, Ol Pump 1
3 GB/T5789-M6x12 A IR M6x12 Flo.ze Dalt, M6x12 2
4 YYGYL1251203 LT " TSorocket, 1! Pump 1
5 YYGYL1251204 B R IChain, Oil >vmp 1
6 GB/T6177.1-M6 123 M6 M6~ 1
7 GB/T5789-M6x25 IRAEMO%25 Joon w625 2

B12W




B 13 [EEETH [ Model  JJONWAY 150 LONG GY6 ENGINE st
Draft 13 [STARTER MOTOR | PartNo.  [YYGYLI251300 [Total

NO. Part NO. Chinese Narr ; __ / Description QTY Unit price
1 YYGYLI1251301 AR 5 Electric Start Gear Shaft 1
2 YYGYLI251302 RoR 5 Y Electric Start Gear 1
3 YYGYLI251303 BHESRAN St~ Ciut~h Subassembly 1
4 YYGYL1251304 |BHEE AR ~ Nedle B ng, Start Clutch 1
5 YYGYL1251305 (BB A Eie t‘tan Clutc! (5ear 1
6 YYGYLI1251306 [BHELEE _l_‘tﬂu'_'h_;‘:ﬁ_ \ 1
7 GB/T95-922 [ @22 asier 22 1
8 YYGYL1251307 [ M g g M22 Four Claw L 5ck N 1
9 YYGYL1251308 |EEEE] Start Motor 1
10 YYGYL1251309 23 BALERE Positive Cable, : 7 /N 1
11 GB/T93-04 R E o4 Spring Washer, ¢4 4 \ 1
12 GB/T818-M4x8 -+ 5 L IRETMAxS Screw, M4x8 /AN ). 1
13 GB/T5789-M6x16 PE= REMOX16 Flange Bolt, M6x16 / 2~ —% 2

B13W




B 14 [RE L [ Model  JJONWAY 150 LONG GY6 ENGINE st

Draft 14 |[GENERATOR [ PartNo. [YYGYL1251400 [Total

Part NO. | Chinese Narr ; | / Description QTY Unit price
1 YYGYL1251401 Generator Assy 1
2 YYGYL1251402 Y, N Magneto Coil, (Stator) 1
3 YYGYL1251403 Tri_per, Flywheel) 1
4 GB/T5781-M5%12 < LB MSx 12 774 x Bolt, isx12 2
5 GB/T6187.1-M12 R B RREMI2 T:lange Loc < Nut, M12 1
6 (GB/T5789-M6x22 2 R M6x22 \ilange Brit M2z 2
7 YYGYLI1251404 EEXIEES [Circiip. Ceneraon 1

E14W
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